

子宮頸癌

CBDCA(5)/PAC(175)/AVA(15)療法

使用薬剤	用量	投与日	1コース期間(日)
カルボプラチン	AUC=5	Day1	21
パクリタキセル	175mg/m ²	Day1	
ベバシズマブ	15mg/kg	Day1	

CDDP(50)/NGT(0.75-3)療法

使用薬剤	用量	投与日	1コース期間(日)
シスプラチン	50mg/m ²	Day1	21
ノギテカン	0.75mg/m ²	Day1-3	

CDDP(50)/PAC(175)/AVA(15)療法

使用薬剤	用量	投与日	1コース期間(日)
シスプラチン	50mg/m ²	Day1	21
パクリタキセル	175mg/m ²	Day1	
ベバシズマブ	15mg/kg	Day1	

NDP(15-5)療法

使用薬剤	用量	投与日	1コース期間(日)
ネダプラチン	15mg/m ²	Day1-5	28

NDP(30)+RT併用療法

使用薬剤	用量	投与日	1コース期間(日)
ネダプラチン	30mg/m ²	Day1	7

NDP(60)/CPT-11(50-3)療法

使用薬剤	用量	投与日	1コース期間(日)
ネダプラチン	60mg/m ²	Day1	28
イリノテカン	50mg/m ²	Day1,8,15	

Weekly CDDP(30)+RT併用療法

使用薬剤	用量	投与日	1コース期間(日)
シスプラチン	30mg/m ²	Day1	7

Weekly CDDP(40) + RT併用療法

使用薬剤	用量	投与日	1コース期間(日)
シスプラチン	40mg/m ²	Day1	7